
97

95

99

17

18

6

95

107

101

105

104

100

98

102

108

108

(2X)
PLACE IN HARDWARE PACK
TOTAL QTY 11

PACKAGE IN BOX UNASSEMBLED

PACKAGE IN BOX UNASSEMBLED

1

95
(2X)
PLACE IN HARDWARE PACK
TOTAL QTY 11

95
(6X)
PLACE IN HARDWARE PACK
TOTAL QTY 11

103
FOR PACKAGING,
SECURE THIS SHROUD WITH 
ONLY THESE TWO SCREWS

C 106

F

DETAIL F
SCALE 1 : 4

STRIDE LEVER TENSION ADJUSTMENT
1. PUSH ON UPPER EDGE OF STRIDE ADJUSTMENT
    LEVER WHILE MEASURING PEAK FORCE AS SHOWN BELOW
2. IF FORCE MEASURED IS BELOW 7.5 (+/- .5) LBS TIGHTEN 
    M5 SCREW IN HOUSING IF ABOVE 7.5 (+/- .5) LBS LOOSEN 
    M5 SCREWAND RE-MEASURE PEAK FORCE
3. REPEAT STEP 1-2 UNTIL PEAK FORCE IS 7.5 (+/-.5) LBS 

G

REV DESCRIPTION ECN # DATE ENG

5 ITEM 113 WAS 110444-001; ITEM 103 WAS 110434-001; ITEM 104 WAS 110435-001 4/30/2015 DCB

A

PRODUCTION RELEASE - 
ADDED SHEET 5 TO SHOW S/N LABEL LOCATION AND BRAKE ADJUSTMENT PROCEDURE
SHROUDS: 110854-001 WAS 110440-001; 110855-001 WAS 110441-001
UPPER LEGS: 110994-001 WAS 109956-001; 110995-001 WAS 109955-001
LOWER LEGS: 111080-001 WAS 110088-001; 111081-001 WAS 110089-001
SCREW 111003-001 WAS 102712-001
MOVED NUT 103395-001 TO ASSEMBLY 109199-001
SCREW 104697-001 WAS 101295-001 AND 950007-009
SCREW 111085-001 WAS 105720-001
CHANGED HARDWARE PACK QTYS

001-00-015663 10/14/2015 DCB

B ADDED STRIDE LEVER TENSIONING INSTRUCTIONS 001-00-015663 10/29/2015 TCC

C
SHROUD ASSEMBLY 110449-001 WAS PART 110443-001
REVISED FASTENER TORQUE SPECS; ADDED TORQUE SPEC TO M16 NUT
MOVED SERIAL NUMBER LABEL LOCATION TO RIGHT SIDE FRAME TUBE
ADDED TWIST TIES AND FOAM TO CALIPERS FOR PACKAGING

001-00-015663 1/21/2016 DCB

D
SHROUD 110443-001 WAS ASSEMBLY 110449-001
MOVING ARMS 111388-001 AND 110389-001 WERE 110082-001 AND 110083-001
ADDED GREASE TO MOVING ARM SHAFTS FOR PACKAGING
TORQUE SPEC ON ARM LINK TO THIGH LINK JOINT INCREASED FROM 23 TO 45 N-m

001-00-015698 2/12/2016 DCB

E SHT 5; ADDED INSTRUCTION FOR ADJUSTMENT OF THE BRAKE CALIPER 001-00-015698 3/7/2016 TCC

F SHT 2: REPLACE 109995 -001 WITH 111558-001 001-00-015698 4/5/2016 TCC

G SHEET 1: LEVER ADJUSTMENT FORCE WAS 5.5 POUNDS
SHEET 4: ADDED LABEL 111467-001 TO BRAKE CALIPER PACKAGING 001-00-015759 8/12/2016 DCB

H
ITEM 88: 111802-001 WAS 109710-001
ITEM 92: 111798-001 WAS 111558-001
ADDED ITEM 112: 111799-001
SHEET 5: ADDED TORQUE SPEC TO SCREW 103237-001

001-00-015765 9/13/2016 DCB

I SHEET 4: ADDED LOCTITE 603 TO AXLES 109159-001
SHEET 2: UPDATED SPECIFICATION OF TAPE USED TO RETAIN ITEM 83 001-00-015797 11/9/2016 DCB

J ITEM 77: 111828-001 WAS 109185-001 001-00-015780 11/10/2016 DCB

K ITEM 68: 112036-001 WAS 108346-001
ITEM 69: 112040-001 WAS 109908-001 001-00-015824 12/9/2016 DCB

L SHEET 4: ADDED LOCTITE 603 TO UPPER PULLEY ASSEMBLIES 108092-001 001-00-015824 12/14/2016 DCB

M

SHEET 2: ADDED TWIST TIE AND LABEL TO CABLE COUPLERS FOR PACKAGING
SHEET 4: ITEM 33 WAS 100472-001; ADDED ITEMS 112, 113, 114; ITEM 37 QTY WAS 3 
SHEET 5: ITEM 42 WAS 109484-001 ADDED ITEMS 115, 116, 117; REMOVED 109859-001; ITEM 38 
QTY WAS 5; ADDED TORQUE SPEC TO LEFT FLANGE BEARING
SHEET 6: ADDED PEDAL SPACING INSPECTION CRITERIA AND IMAGES

001-00-015856 7/6/2017 DCB

N SHEET 5: ITEM 43 WAS 109298-001 001-00-015856 8/10/2017 DCB

O ITEM 57 WAS 109494-001; ITEM 67 WAS 112036-001; ITEM 75 WAS 109475-001; ITEM 76 WAS 
111828-001; ITEM 77 WAS 109188-001 001-00-015858 9/21/2017 DCB

P SHEET 4: ITEM 30 WAS 109159-001; ITEM 36 WAS 100450-001; ITEM 39 WAS 109967-001; ITEM 40 
DELETED AND REPLACED WITH ADDITIONAL QTY 2 OF ITEM 44 102453-001 001-00-015944 3/16/2018 DCB

APPLICABLE OCTANE FITNESS SPECIFICATIONS
SPEC NO. SPECIFICATION TITLE
OFS-001 BELT TENSION REQUIREMENTS
OFS-004 GREASE SPECIFICATIONS
OFS-006 APPLICATION OF LOCTITE FOR BEARING RETENTION

ITEM 
NO. PART NUMBER DESCRIPTION QTY

6 109912-001 ASSEMBLY, STEP 1
17 103253-001 PLUG, FOOT REST 4
18 104697-001 SCREW, M8 X 1.25 X 20.0L SHCS, CLEAR ZINC, 12.9 STL 4
95 102134-001 SCREW, M5 X 0.8 X 18, PAN HEAD, TYPE 1 CROSS RECESSED, SS 38
97 110556-001 ASSY, TOP CAP SHROUD, RH 1
98 110557-001 ASSY, TOP CAP SHROUD, LH 1
99 110446-001 ASSY, UPPER OUTBOARD SHROUD, RH 1
100 110447-001 ASSY, UPPER OUTBOARD SHROUD, LH 1
101 110438-001 SHROUD, UPPER, INBOARD, RH 1
102 110439-001 SHROUD, UPPER, INBOARD, LH 1
103 110854-001 ASSY, LOWER OUTBOARD SHROUD, RH 1
104 110855-001 ASSY, LOWER OUTBOARD SHROUD, LH 1
105 110442-001 SHROUD, LOWER, INBOARD, RH 1
106 110443-001 SHROUD, LOWER, INBOARD, LH 1
107 110448-001 ASSY, STEP SHROUD 1
108 110445-001 COVER, CC PRO ACCESS 2

D

C

B

A
A

B

C

D

12345678

8 7 6 5 4 3 2 1

E

F

E

F

THE  INFORMATION  CONTAINED  IN  THIS  DRAWING  IS  THE  SOLE PROPERTY
OF OCTANE FITNESS.  ANY REPRODUCTION IN PART OR WHOLE WITHOUT

THE WRITTEN PERMISSION OF OCTANE FITNESS IS PROHIBITED.

  .XX 0.20
.XXX 0.100    

UNLESS OTHERWISE SPECIFIED
DIMENSIONS ARE IN 

MILLIMETERS

TOLERANCES ARE:

DECIMALS    ANGLES
.X 0.6          0.5

--- SCALE 1:8

Fuel Your Life

P

PART DESCRIPTION

5/8/2014
109200-001DRAWN BY

APPROVALS DATE REV.

SHEET 1 OF 6

B
DWG.  NO.

DO  NOT  SCALE  DRAWING

SIZE

OCTANE FITNESSNOTES:

TORQUE FASTENER TO 23 N-M (17 FT-LBS)1.

OCTANE FITNESS ENGINEERING APPROVAL ON FIRST SAMPLE AND VENDOR INSPECTION 2.
REPORT REQUIRED PRIOR TO PRODUCTION FROM NEW OR REVISED TOOLING.
SUPPLIER MUST SUPPLY A DECLARATION OF COMPLIANCE WITH EUROPEAN COUNCIL 3.
DIRECTIVE 2002/95/EC, ON THE RESTRICTION OF USE OF CERTAIN HAZARDOUS SUBSTANCES 
(RoHS).

     



2

1

65

64

5

4

3

10

8

19

16

66

18

68

12

10

69

9

68 CONNECT TO UPPER LEG
ITEM 60 (NEXT SHEET)

81

11

15

14

15

13

7

96

94

PACKAGE IN BOX UNASSEMBLED

PACKAGE IN BOX UNASSEMBLED

PACKAGE IN BOX UNASSEMBLED

(4X)
PLACE IN HARDWARE PACK

(4X)
PLACE IN HARDWARE PACK

(8X)
PLACE IN HARDWARE PACK

20 TOTAL

(12X)
PLACE IN HARDWARE PACK
20 TOTAL

(12X)
PLACE IN HARDWARE PACK

(2X)
PLACE IN HARDWARE PACK

(2X)
PLACE IN HARDWARE PACK

(2X)
PLACE IN HARDWARE PACK

(2X)
PLACE IN HARDWARE PACK

(2X)
PLACE IN HARDWARE PACK

(2X)
PLACE IN HARDWARE PACK

(2X)
PLACE IN HARDWARE PACK

PACKAGE IN BOX UNASSEMBLED

PACKAGE IN BOX UNASSEMBLED

PACKAGE IN BOX UNASSEMBLED

PACKAGE IN BOX UNASSEMBLED

2

1

109 PACKAGE IN BOX UNASSEMBLED

(2X)
PLACE IN HARDWARE PACK

95 PLACE IN HARDWARE PACK
TOTAL QTY 11

SECURE THIS END OF LINK TO UPPER LEG
FOR PACKAGING

GREASE 01
BOTH RIGHT AND LEFT

D

67

K

FOR PACKAGING:
SECURE ITEM 82 TO FRAME WITH TWIST TIE Å
111824-001 (BOTH SIDES)
APPLY LABEL 111467-001 TO ONE END OF Å
TWIST TIE (BOTH SIDES)

M

K

K

O

APPLICABLE OCTANE FITNESS SPECIFICATIONS
SPEC NO. SPECIFICATION TITLE
OFS-001 BELT TENSION REQUIREMENTS
OFS-004 GREASE SPECIFICATIONS

REV DESCRIPTION ECN # DATE ENG

- See Sheet0 - - -

ITEM PART NUMBER DESCRIPTION QTY
1 109199-001 ASSEMBLY, ZR8000 FRAME 1
2 108350-001 ASSY, TOP HOOP 1
3 109292-001 ASSY, BRACE LEG, RH 1
4 109293-001 ASSY, BRACE LEG, LH 1
5 108298-001 WELDMENT, CROSS BRACE 1
7 110464-001 WELDMENT, CONSOLE MOUNT FRAME 1
8 100716-001 BOLT, M10 X 1.5 X 20, HEX HEAD, GR 8.8, CZ 12
9 106591-001 BOLT, M10 X 1.5 X 85, HEX HEAD, CLASS 10.9 4
10 950042-009 B18.22M, WASHER, PLAIN, STL, M10 20
11 103393-001 NUT, HEX, NYLON INSERT, M8 X 1.25, CZ CLASS 10 2
12 103395-001 NUT, HEX, NYLON INSERT, M10 X 1.5, CZ CLASS 10 4
13 109006-001 SPACER, MAIN FRAME 2
14 108658-001 BOLT, M8 X 1.25 X 80 HCS, GR 12.9, CZ 2
15 101029-001 WASHER, M8, 8.3 X 16.0 X 1.6, ST, BZ 4
16 109487-001 SPACER, BOLT 2
18 104697-001 SCREW, M8 X 1.25 X 20.0L SHCS, CLEAR ZINC, 12.9 STL 2
19 102569-001 SCREW, M8 X 1.25 X 60.0L SHCS, BLACK ZINC, 12.9 STL 2
64 111388-001 ASSEMBLY, MOVING ARM, RH 1
65 111389-001 ASSEMBLY, MOVING ARM, LH 1
66 112318-001 ASSY, ARM LINK, SELF-ALIGNING 2
67 112040-001 ASSY, ARM LINK END CAP 2
68 111085-001 SCREW, M8 X 1.25 X 30.0L SHCS, 12.9 STL, NICKEL PLATED 4
69 109910-001 CAP, LINKAGE, 43 DIA 2
81 109471-001 CABLE CONNECTOR, DUAL 2
94 109880-001 PLUG, FRAME TUBE 2
95 102134-001 SCREW, M5 X 0.8 X 18, PAN HEAD, TYPE 1 CROSS RECESSED, SS 1
96 950005-009 B18.3.1M, M5 X 0.8 X 20.0L SHCS, BLACK ZINC, STL 2
109 110517-001 COVER ASSEMBLY, CONSOLE MAST MOUNT MOUNT 1

D

C

B

A
A

B

C

D

12345678

8 7 6 5 4 3 2 1

E

F

E

F

THE  INFORMATION  CONTAINED  IN  THIS  DRAWING  IS  THE  SOLE PROPERTY
OF OCTANE FITNESS.  ANY REPRODUCTION IN PART OR WHOLE WITHOUT

THE WRITTEN PERMISSION OF OCTANE FITNESS IS PROHIBITED.

  .XX 0.20
.XXX 0.100    

UNLESS OTHERWISE SPECIFIED
DIMENSIONS ARE IN 

MILLIMETERS

TOLERANCES ARE:

DECIMALS    ANGLES
.X 0.6          0.5

--- SCALE 1:8

Fuel Your Life

P

PART DESCRIPTION

5/8/2014
109200-001DRAWN BY

APPROVALS DATE REV.

SHEET 2 OF 6

B
DWG.  NO.

DO  NOT  SCALE  DRAWING

SIZE

OCTANE FITNESSNOTES:

TORQUE FASTENER TO 23 N-M (17 FT-LBS)1.

TORQUE FASTENER TO 45 N-M (33 FT-LBS)2.

OCTANE FITNESS ENGINEERING APPROVAL ON FIRST SAMPLE AND VENDOR INSPECTION 3.
REPORT REQUIRED PRIOR TO PRODUCTION FROM NEW OR REVISED TOOLING.
SUPPLIER MUST SUPPLY A DECLARATION OF COMPLIANCE WITH EUROPEAN COUNCIL 4.
DIRECTIVE 2002/95/EC, ON THE RESTRICTION OF USE OF CERTAIN HAZARDOUS SUBSTANCES 
(RoHS).

   

   



58

62

70

77

57

11

52
74

76

11

52

28
29

27
25

21
26

5211
47

49

48

50
51

52

6059

1

71

79

78

61

GREASE 01

7273

63

93

40

1

3

3

33

3

1

2

31

31
3

2

1

G

75

J

DETAIL G
SCALE 1 : 2

87

90

86

110

4

H

H

H

H

H

J
O

O
O

REV DESCRIPTION ECN # DATE ENG

- See Sheet0 - - -

ITEM 
NO. PART NUMBER DESCRIPTION QTY

1 109199-001 ASSEMBLY, ZR8000 FRAME 1
11 103393-001 NUT, HEX, NYLON INSERT, M8 X 1.25, CZ CLASS 10 6
21 108087-001 ASSY, CRANK ARM, RH 1
25 108081-001 SLEEVE, HARDENED, 35 mm 2
26 108089-001 SPACER, HUB 2
27 108090-001 WASHER, HUB 2
28 108091-001 RETAINER, HUB 2
29 110420-001 WASHER, CRINKLE, 35 2
31 111003-001 SCREW, M8 X 1.25 X 25.0L SHCS, CLEAR ZINC, 12.9 STL 4
40 110423-001 ASSY, CRANK ARM, LH 1
47 110431-001 ASSEMBLY, RETURN SPRING 2
48 108338-001 SPACER, SPRING PIVOT 2
49 106538-001 O-RING, 13.8 X 2.4 2
50 104301-001 WASHER, M8, 8.3 X 20 X 2, BLACK ZINC 2
51 101715-001 BOLT, M8 X 1.25 X 35 HCS, 8.8 ST, BZ 2
52 103743-001 SCREW, M8 X 1.25 X 40 HHCS, 8.8 ST, CZ 8
57 109454-001 SCREW, M10 X 1.5 X 30.0L SHCS, 12.9 STL, NICKEL PLATED 4
58 110994-001 ASSY, UPPER LEG, STL, RH 1
59 110995-001 ASSY, UPPER LEG, STL, LH 1
60 111080-001 ASSY, LOWER LEG, RH 1
61 111081-001 ASSY, LOWER LEG, LH 1
62 108410-001 BOLT, M10 X 1.5 X 145, HEX HEAD, CLASS 8.8 2
63 109953-001 SPACER, INSET 2
70 108238-001 WELDMENT, KNEE CRANK, RH 1
71 108239-001 WELDMENT, KNEE CRANK, LH 1
72 110084-001 NUT, HEX, M40 X 1.5, THIN JAM 2
73 110085-001 WASHER, 40.3 X 52 X 1.5, STL, CZ 2
74 112382-001 ASSEMBLY, BELL CRANK 2
75 112376-001 ASSY, LWR LEG ARTICULATOR LINK 2
76 112379-001 ASSY, BRAKE ROD 2
77 109453-001 CAP, LL ARTC 2
78 109720-001 WASHER, 32 X 16 X 3, CZ 2
79 104158-001 NUT, HEX, M16 X 2.0 X 8 CZ 2
86 111802-001 MOUNT, STRIDE SENSOR BOARD, NGF 2
87 103237-001 SCREW, M3 X 0.5 X 8, FLAT SHCS, STAINLESS STEEL 4
90 111798-001 BOARD ASSY, MAG SENSOR, DUAL SNSR, DIFF OUTPUT 2
93 109884-001 COVER, KNEE PIVOT 2
110 111799-001 SCREW, M2.9 X 6.5L SELF-TAPPING, STAINLESS STEEL, TYPE C 6

D

C

B

A
A

B

C

D

12345678

8 7 6 5 4 3 2 1

E

F

E

F

THE  INFORMATION  CONTAINED  IN  THIS  DRAWING  IS  THE  SOLE PROPERTY
OF OCTANE FITNESS.  ANY REPRODUCTION IN PART OR WHOLE WITHOUT

THE WRITTEN PERMISSION OF OCTANE FITNESS IS PROHIBITED.

  .XX 0.20
.XXX 0.100    

UNLESS OTHERWISE SPECIFIED
DIMENSIONS ARE IN 

MILLIMETERS

TOLERANCES ARE:

DECIMALS    ANGLES
.X 0.6          0.5

--- SCALE 1:6

Fuel Your Life

P

PART DESCRIPTION

5/8/2014
109200-001DRAWN BY

APPROVALS DATE REV.

SHEET 3 OF 6

B
DWG.  NO.

DO  NOT  SCALE  DRAWING

SIZE

OCTANE FITNESS

NOTES:

TORQUE FASTENER TO 45 N-M (33 FT-LBS)1.

TORQUE FASTENER TO 30 N-M (22 FT-LBS)2.

TORQUE FASTENER TO 23 N-M (17 FT-LBS)3.

TORQUE FASTENER TO 0.7 N-M (6 IN-LBS)4.

OCTANE FITNESS ENGINEERING APPROVAL ON FIRST SAMPLE AND VENDOR INSPECTION 5.
REPORT REQUIRED PRIOR TO PRODUCTION FROM NEW OR REVISED TOOLING.
SUPPLIER MUST SUPPLY A DECLARATION OF COMPLIANCE WITH EUROPEAN COUNCIL 6.
DIRECTIVE 2002/95/EC, ON THE RESTRICTION OF USE OF CERTAIN HAZARDOUS SUBSTANCES 
(RoHS).

 

 
 

 



57

34

20

24

23

5454 53

30

36
35

22

39

85

(2X)
PLACE IN HARDWARE PACK

55

83
84

33

11
83

80

44

82

56

82

88

89

92

91

1

2

2
2

2

TORQUE SCREW TO 23 N-m AFTER M5 SCREW IS TIGHT

1

FOR PACKAGING:
SECURE RIGHT AND LEFT CALIPER ASSEMBLIES TO FRAME WITH TWIST Å
TIES 111824-001.
APPLY LABEL 111467-001 TO ONE END OF TWIST TIE.Å
PLACE FOAM BETWEEN CALIPER AND ROTOR.Å

G

APPLY LOCTITE 603 TO RIGHT AND LEFT
AXLES AND BEARINGS AS SHOWN

 

I

APPLY LOCTITE 603 TO RIGHT AND LEFT
AXLES AND BEARINGS AS SHOWN

 
L

111

113

112

M

2 P
M
P

P

P

P

M
M
M

O

ITEM 
NO. PART NUMBER DESCRIPTION QTY

11 103393-001 NUT, HEX, NYLON INSERT, M8 X 1.25, CZ CLASS 10 1
20 108092-001 ASSY, PULLEY AND SHAFT 2
22 109486-001 ASSY, ROTOR 2
23 900009-001 RING, RETAINING, 25MM 2
24 108079-001 PIN, SHAFT 2
30 112392-001 AXLE, BRAKE PULLEY 2
33 112307-001 BOLT, 10MM J-HOOK, 30 MM THREAD 2
34 108088-001 BELT, 10 RIB, 450J 2
35 109750-001 BELT, 6 RIB, 340J 2
36 112394-001 SPACER, EXTERNAL, 25 X 20 X 14.5 2
39 105158-001 WASHER, 8.5 X 24 X 4 CZ 2

44 102453-001 BOLT, M8 X 1.25 X 20, HEX HEAD, GR 8.8, CZ 2

53 108244-001 ASSY, TEETER 1
54 101889-001 SCREW, M8 X 1.25 X 50 HHCS, 8.8 ST, CZ 2
55 106212-001 BOLT, M10 X 1.5 X 65, HEX HEAD, CLASS 10.9 1
56 112313-001 ASSY, TRANSFER LINK 2

57 109454-001 SCREW, M10 X 1.5 X 30.0L SHCS, 12.9 STL, NICKEL PLATED 4

80 109424-001 ASSEMBLY, BRAKE CALIPER RIGHT 1
82 103682-001 SPRING WASHER, 14MM, PLASTIC 2
83 102454-001 WASHER, 8 X 24 X 2, STEEL, CZ 2
84 109456-001 ASSEMBLY,BRAKE CALIPER, LEFT 1
85 104804-001 SCREW, M8 X 1.25 X 18.0L SHCS, BLACK ZINC, 12.9 STL 1
88 100914-001 SCREW, M4 X 0.7 X 8, PAN HEAD, TYPE 1 CROSS RECESSED, BZ 3
89 110516-001 BOARD ASSEMBLY, STRIDE ADJUST LEVER POSITION SENSOR 1
91 109944-001 CABLE ASSEMBLY, UPPER LEG SENSOR BOARD,  JUMPER TO BOARD 1
92 109948-001 CABLE ASSEMBLY, BRAKE CALIPER 1
111 112075-001 ASSY, BOTTOMING NUT 2
112 112073-001 WASHER, HAT, DELRIN 2
113 112306-001 SPRING, COMPRESSION, 63.5L X 18.3 OD 2

REV DESCRIPTION ECN # DATE ENG

- See Sheet0 - - -

D

C

B

A
A

B

C

D

12345678

8 7 6 5 4 3 2 1

E

F

E

F

THE  INFORMATION  CONTAINED  IN  THIS  DRAWING  IS  THE  SOLE PROPERTY
OF OCTANE FITNESS.  ANY REPRODUCTION IN PART OR WHOLE WITHOUT

THE WRITTEN PERMISSION OF OCTANE FITNESS IS PROHIBITED.

  .XX 0.20
.XXX 0.100    

UNLESS OTHERWISE SPECIFIED
DIMENSIONS ARE IN 

MILLIMETERS

TOLERANCES ARE:

DECIMALS    ANGLES
.X 0.6          0.5

--- SCALE 1:6

Fuel Your Life

P

PART DESCRIPTION

5/8/2014
109200-001DRAWN BY

APPROVALS DATE REV.

SHEET 4 OF 6

B
DWG.  NO.

DO  NOT  SCALE  DRAWING

SIZE

OCTANE FITNESSNOTES:

TORQUE FASTENER TO 45 N-M (44 FT-LBS)1.

TORQUE FASTENER TO 23 N-M (17 FT-LBS)2.

OCTANE FITNESS ENGINEERING APPROVAL ON FIRST SAMPLE AND VENDOR INSPECTION 3.
REPORT REQUIRED PRIOR TO PRODUCTION FROM NEW OR REVISED TOOLING.
SUPPLIER MUST SUPPLY A DECLARATION OF COMPLIANCE WITH EUROPEAN COUNCIL 4.
DIRECTIVE 2002/95/EC, ON THE RESTRICTION OF USE OF CERTAIN HAZARDOUS SUBSTANCES 
(RoHS).

   

   



1

41

43

42 38
37

44

38

114

11

45

?

45
46

32

1

1

TIGTHEN SET SCREWS IN THIS BEARING ASSEMBLY
TO 8 N-m AFTER ITEM 45 HEX BOLTS ARE TIGHT

115

116

M

M

M

M
M
M

N

REV DESCRIPTION ECN # DATE ENG

- See Sheet0 - - -

ITEM 
NO. PART NUMBER DESCRIPTION QTY

1 109199-001 ASSEMBLY, ZR8000 FRAME 1
11 103393-001 NUT, HEX, NYLON INSERT, M8 X 1.25, CZ CLASS 10 1
32 101861-001 BOLT, 10MM J-HOOK 2
37 109282-001 WASHER, SELF-ALIGN, 10 mm 2
38 950046-009 NUT, HEX, NYLON INSERT, STL, M10 3
41 112300-001 ASSY, GEN DRIVE AXLE 1
42 112384-001 ASSEMBLY, GENERATOR 1
43 109760-001 BELT, 6 RIB, 180J 1
44 102453-001 BOLT, M8 X 1.25 X 20, HEX HEAD, GR 8.8, CZ 4
45 102132-001 WASHER, 8.5 X 30 X 2 CZ 2
46 101369-001 BOLT, M8 X 1.25 X 100, HEX HEAD, CZ 1
114 112308-001 STUD, SPRING ANCHOR 1
115 112309-001 WASHER, SLOTTED 1
116 112311-001 SPRING, EXTENSION, 69.3 L x 19 OD 1

D

C

B

A
A

B

C

D

12345678

8 7 6 5 4 3 2 1

E

F

E

F

THE  INFORMATION  CONTAINED  IN  THIS  DRAWING  IS  THE  SOLE PROPERTY
OF OCTANE FITNESS.  ANY REPRODUCTION IN PART OR WHOLE WITHOUT

THE WRITTEN PERMISSION OF OCTANE FITNESS IS PROHIBITED.

  .XX 0.20
.XXX 0.100    

UNLESS OTHERWISE SPECIFIED
DIMENSIONS ARE IN 

MILLIMETERS

TOLERANCES ARE:

DECIMALS    ANGLES
.X 0.6          0.5

--- SCALE 1:5

Fuel Your Life

P

PART DESCRIPTION

5/8/2014
109200-001DRAWN BY

APPROVALS DATE REV.

SHEET 5 OF 6

B
DWG.  NO.

DO  NOT  SCALE  DRAWING

SIZE

OCTANE FITNESSNOTES:

TORQUE FASTENER TO 23 N-M (17 FT-LBS)1.

OCTANE FITNESS ENGINEERING APPROVAL ON FIRST SAMPLE AND VENDOR INSPECTION 2.
REPORT REQUIRED PRIOR TO PRODUCTION FROM NEW OR REVISED TOOLING.
SUPPLIER MUST SUPPLY A DECLARATION OF COMPLIANCE WITH EUROPEAN COUNCIL 3.
DIRECTIVE 2002/95/EC, ON THE RESTRICTION OF USE OF CERTAIN HAZARDOUS SUBSTANCES 
(RoHS).

   



E

BRAKE ADJUSTMENT PROCEDURE:

INSTALL BRAKE CALIPER ASSEMBLY AND ALLOW IT TO REST ON THE STOP1.
USING 2.5 MM GAGE BLOCK CHECK THE SPACING OF ALL MAGNETS LATERALLY AGAINST THE BRAKE DISC2.
LIGHTLY BEND CALIPER AXLE BRACKET UNTIL GAGE BLOCK PASSES FREELY BETWEEN MAGNET AND BRAKE DISC
CONNECT MECHANICAL CABLE TO LEVER SYSTEM AND TO BRAKE CALIPER3.
ADJUST CABLE UNTIL 2.5 MM THICK GAGE BLOCK FITS BETWEEN BRAKE DISC AND 4.

       CABLE ATTACHMENT BOSS (SEE PHOTO BELOW)
REPEAT FOR OTHER SIDE CALIPER ASSEMBLY5.

SERIAL NUMBER LABEL LOCATION
CENTERED ON FRAME TUBE
NUMBER TOWARDS OUTSIDE

2.5 MM THICK
PLASTIC TAB

INSPECTION OF PEDAL SPACING:
PLACE THE PEDALS AT THEIR LOWEST POSITION1.
USING A TAPE MEASURE, MEASURE THE DISTANCE 2.
BETWEEN THE PLASTIC PEDALS AT THE REAR END OF 
STRAP INSERTION SLOT.
THIS DIMENSION MUST BE 25 mm to 50 mm TO PASS 3.
INSPECTION.

M

REV DESCRIPTION ECN # DATE ENG

- See Sheet0 - - -

D

C

B

A
A

B

C

D

12345678

8 7 6 5 4 3 2 1

E

F

E

F

THE  INFORMATION  CONTAINED  IN  THIS  DRAWING  IS  THE  SOLE PROPERTY
OF OCTANE FITNESS.  ANY REPRODUCTION IN PART OR WHOLE WITHOUT

THE WRITTEN PERMISSION OF OCTANE FITNESS IS PROHIBITED.

  .XX 0.20
.XXX 0.100    

UNLESS OTHERWISE SPECIFIED
DIMENSIONS ARE IN 

MILLIMETERS

TOLERANCES ARE:

DECIMALS    ANGLES
.X 0.6          0.5

--- SCALE 1:8

Fuel Your Life

P

PART DESCRIPTION

5/8/2014
109200-001DRAWN BY

APPROVALS DATE REV.

SHEET 6 OF 6

D
DWG.  NO.

DO  NOT  SCALE  DRAWING

SIZE

OCTANE FITNESS


	Sheet1
	Drawing View9
	Drawing View10
	Detail View F (1 : 4)

	Sheet2
	Drawing View1
	Drawing View2

	Sheet3
	Drawing View3
	Drawing View4
	Detail View G (1 : 2)

	Sheet4
	Drawing View5
	Drawing View6

	Sheet5
	Drawing View7
	Drawing View8

	Sheet6
	Drawing View15
	Drawing View17
	Drawing View19


